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5 d o] A5t T4l 541222 3,80V 135mAh 0. 513Wh
A 4 AR Chinese
Name of Sample | w4 5 Rechargeable Li-fon Battery 511222 3.80V 135mih 0. 513Wh
English
Ffdubh 1121100234
Sample No.
—éﬁ—‘?—’fi S DI B AT R 2 )
Consignor /
i W XA DT Al = 72
Manufacturer Chongqing VDL Electronies Co., LTD,
bl I GRS T T 3
) | b
ﬁﬂjf,ﬁ‘ ST/SG/AC. 10/11/Rev. 7 38,3 UN Manual of Tests and Criteria ST/SG/AC, 10/11/Rev. 7
Test method Section 38.3
= W2 1 G kel T-ES
)% AR y . . H : s
#J)ﬁ';h‘,ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Mamnual of Tests and (riteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
L abdrR
il Mo, B §BINE
Appearance Silvery and vellow Aluminum-plasties shell
5 P A s
H da S B Y 2021-10-18 il B ) 2021-10-28 —~ 2021-11-25
Accepted Date lest Date
Ao | I CHIE RO GRS 3R AN i AR A s R A RO
cr | H Altitude simulation, Thermal test, \1lnafmn.Shock,Lxrmnal short
Test ltems cireuit, Crush, Overcharge, Forced discharge
sk, EEAET SO I R Pl Y ST/SG/AC. 10/11/Rev. 7 38, 3t %K.
The sample has passed the test items of UN Manual of 'l‘i‘sts;:y ifa-irtﬂgiﬂ
WalzEt |ST/SC/AC. 10/11/Rev. T Section 38.3 i A
’%}W}Vf“)’. //J/// /}g
Conclusion % A LI
-
Zdr i A . ,;‘L' o1 _1JEng> o
M SCH W (Date) s *fé’gzl T‘}:zg [
" 7L ilERechargeable Single Cell Battery. / i
4 RS o
i
Comment (13)
&' -
FFe P45 Mo hk / R G Ay
Consignor 618108
Address Post Code
o - 12 (i ng% ﬁ‘ﬁ
’0 Checker: C ompllel

Approver:

RS

Title:

S T F506 (Viee chief engincer)
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. -t 5 AN 1 35 2
- AR R B & AR ﬁ/fi%*ﬂ’h?fﬁ#ﬁk'ﬁ“ Wl 2 A i
N f Test Standard requirement or The " ;
N ame o 1es Test Result | Conclusion | Remurk
NO. ltems Clause Number of Standard ¢
sk
. P2 SIASGAAC 10717 Rov, 7 38,3 3R WFH
1 Egﬁ&l l\ Hanual of fests amld Oriteria Sep :\x\)pumlix 1 Tk ;
Altitude ST/ASGAAL 10711 /Rov. T Section 383 Test il Passed '
simulation o
il ! Wl 2
‘ ﬁ‘e&“ﬁt [ nml ui hst\ alul [lllflht k\ iy 7 a4 i
2 See Appendix 2 ot /
Thermal test  [s1/66/A0 10711 /Rev. 7 Soetion 38,3 Test T2 ,
Passed
BLTTR] GRS HYGEET
= ST/SG/AC. 10711/ Rew. T 38,3 004513 WA 3
i) C 381 WL 4 ,
3 . ’ UN Manmal of Tesis and Criteria See Appendix 3 g 7
Vibration ST/SG/AC 10711/ Rev. 7 Seation 38.3 Test 13 see Appendix P-{ ™ wl !
AN
L p] G RAE T
N ;.1_» ST/S6AML 10711 Rev. T 353 Wy Wk
4 S{?lz{fk !;,\' ]!-‘!a!lfnml nl; '[v‘x-l:;' gna! (I‘z-i:im'ia(; . ‘ SL’L‘J.‘\[)[)I’.II(“.‘{ 1 kg /
ST/SG/AC AT /Rev. 7 Seetion 38,3 Test 1 Passed
WA QR ABEHLT
5 HTE SEZSG/AC 10/41/Rev. 7 38,3 104015 WEE 2 5
5;&%&% IN Manual of Tests amd {ritevia e aliv A [ 7
5 hot See Appendix b 1 ;
External short [57/56/40. 10/11/RBev. 7 Section 38,3 Test Passod
circuit T.5 e
.v/s.,;l Ui "l ffﬁ 1‘
IR ST/S6/0C. 10714 /Rev, T 38,3 1A3T6 Wil 6
6 Crush L_\".‘sftflzual of” Tests illiz‘i ln‘h ria . Spe Appendix 6 4 7
STASGAAC, 10711 ey, 7 Seetion 38,3 Test Passed
1.6 o
i Cubsr it
ST/86/AC. 104117 Ih_\.? a8.3 AT W4 7
7 Ovi‘iﬁh% " lfn.a}ua‘I of tests ‘:”‘! (_'x‘ih'ria See Appendix 7 i /
erciiarge S1/8G/AE, 10718 7Rev. T Section 3803 lest Passed
1.7 o
Vi RS T
B OST/S6/AC 10711/ ev, 7 38.3 48318 W8
8 gﬁﬁiﬂm@' l\ Yanual of Tests and Critoeria See Appendix 8 i /
Forced discharge {57/56/aC. 19/11/Rev. T Section 38,3 Tes) Passed
1.8 AS56¢
BRI A TR0 C02C AR
Test Environment Ambient temperature:20°C-22T ; Anbient humidity %
Condition
HoRiA B )
. Test ltem
A ORI o ——
Subcontracted Test SOERERE iR / R4 ;
Condition Subcontracted | Name Post Code
Laboratory Rk / W, 15 /
Address Tel
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A% | BA A LA | ALY
No. Name of Test ftems | Al titude simulation
A I W AT g3 g | S @R | Sods
%5 Sample Status Fi¥ | FRBEE | AE | FREE | Mass Loss Residual 5
Sample Mass Qcyv Mass Y OCv  |Other
No. ‘g v /g Y % % Event
001 | wllCElAL 1 pgs13 | w2 | 27479 | A2 0.12 | 100.00 | ©
002 | | QGERRL 1 a7aa0 | sy | 27213 | 432 0.10 | 99.77 | o
003 | jeimERL ool 27278 | a3 | 27246 | 432 0. 12 99,77 | ©
004 | lCERAE | atus | w32 | 27407 | 432 0.10 | 100.00 | ©
005 | lleARL | sy | 431 | 27358 | 430 0. 11 99,77 | ©
006 | iRt | 27086 | 483 | 27062 | 432 0.09 | 99.77 | ©
007 | posaeiil | 26955 | 32 | 26930 | 4.32 0.09 | 100.00 | ©
008 | et | ooresz | 482 | 27250 | 432 0.11 | 100.00 | ©
000 | Lo l0CmERY 1 207350 | 432 | 27326 | 4.32 0.09 | 100.00 | O
010 | jimCEiil 1 27is | a2 | 27003 | 482 0.12 | 100.00 | ©

V-1 o 2| This space intenlionally
AFAE left blank

Bk LR V-IRA DMk R-AKE F-RX 0-EMR. RBA. MK, AR, AAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A 5 BB AR | A
No. Name of Tesi ltems Thermal test
e | HSRA AT before RIS e | r g k| S S
R Sample Status BE | FHLAE ME JF#4 B /5| Mass Loss| Residual | L%
Sample Mass ocy Mass acy Qcy  [Other
No. g v /e v 1% M | Event
001 | ineasht coloqare | o432 | 27199 | 424 0.00 | 98.15 | o
002 | eneEdml oo 22| a2 | 27229 125 0.00 | 9838 | o
003 | iliemsat o uiqzae |2 | 27266 | 4025 0.00 | 9838 | o
004 | el | 27T L3z | 2731 | 125 0.00 | 98.38 | O
005 | geiemmAl ol ooo73ss | a0 | 27378 | 422 .00 | s | oo
006 | peirotimih | 27062 L32 | 27073 | .25 0.00 | 98.38 | ©
007 | ot o] 2.6930 .32 | 26939 | 125 0.00 | 98.38 | o
008 | ppetiCREERN o | 27251 432 | 27265 | 4,25 0.00 | 9838 | o
000 | BUCEEAL o g | a3z | 27313 | 425 | 000 | 9838 | o
010 | ppirioiitil ] 2.7093 L3200 | 27108 .25 0.00 | 98.38 [ o
oEE e N

&k Lok V-IRA DRk R-ZEE PRk O-RR. LRA. LMK, R, LAk,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
Ne Disassembly,No Rupture & No Fire.
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Ve 3 HaA A A AR | RS
No. Name of ‘Test Hems | Vibration
o HRA RIERT Before RIBJE After ek | £lawE | Lk
% Sample Status ME FEHBE| FE JF349, 5 | Mass Loss | Residual &
Sample Mass OCv Mass OCvV ocy Other
No. /g Y g A% %o 1% Event
001 | | CCBAR o qa99 | 20 | 27487 | A2 0.04 | 100,00 | ©
002 | aemAmL o220 | 425 | 27223 | 125 0.02 | 100.00 | ©
003 | eciemiAl ol 2.7266 | 425 | 27260 | 45 0.02 | 100.00 | ©
004 | ellat ol ez |42 | 27133 | 425 0.00 | 100.00 | o
005 | oot o emis | a2 | 27374 1. 25 0.00 | 100,00 | ©
006 | jeliacmdmn 207073 | 425 | 27068 | 425 0.02 | 100.00 | O
007 | peimcicuht ] 26939 | 425 | 26930 | 4.25 0.00 | 100.00 | o
008 | o cimbRL oo 27265 | 425 | 27260 | 425 0.00 | 100,00 | ©
009 | plmerkl ol e | 425 | 2738 | 4.2 0.02 | 100.00 | ©
010 | peacent ool 2708 [ a2s [ 27000 | 425 0.03 | 100.00 | ©
‘j.f‘?rf £ This spalr:fti I;]ti::]: onally

£iE: L-MF V-RA DGR R-EEL PRk O-A0iR. RRA. AMAK. RBSL. LA,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 MR B 4 AR il
1
No. Name of Test Items Shoek
1, A ~ 1 .
1w B Before RIDSE Alter
we | wegs M B R AT i ik | #A 0 R | S
PrE Sample StaTus‘ g | b A | RE [ FFSEBE | Mass Loss | Residual 5
Sample ‘ Mass ocy Mass ocv ocv | Other
No /e v /g Y % % Event
001 | Okl o 7ag7 |2t | 27491 | 423 0. 00 99.76 | ©
002 | plCmEE L a7ae3 | 425 | 27227 | 425 0.00 | 100,00 | ©
003 | o GERRC o060 | n2s | 2.7265 | .2 0.00 | 99.76 | o
o0i | sl ol oz |2 | 2731 | 425 0.00 | 100,00 | o
005 | o QCERR ol asre | w2s | 27376 | A2 0.00 | 99.76 | o
DOV A iy
006 | peyoctAl | 27068 | 425 | 27070 | 425 0. 00 100.00 | ©
eV A g T
007 | pniCEtAt ] 26939 | 425 | 26942 [ 424 0, 00 99.76 | o
SOYCTE4 4 . - e o
008 | o lGCmARL ) 2oteel |25 | 27265 | 425 0.00 | 1oo.00 | o
000 | pciCARAL |l gasas | 425 | 27341 | 425 0.00 | 100,00 | o
010 | gporpoiclht | nrwo | 425 | oz7ios |od2 0.00 | 9.7 | o

j\]‘?ﬁ I_iThiS space intentionally
e lett blank

Bk LR V-BA, DAk R-2L 3 F-ded 0-RMR., LAA. AR, R, LRI
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Ay 5 Hp R B 4 AR ek
No. Name of Test Ttems External short circuit

FH_‘%%% 7}%%3{}‘\5&} *%fuﬁ@}%%ffaﬁ ﬁ{&i}ﬁ.%

Max. External Temperature

Sample No. Sample Status C Other Event
1OYCHEA Al - _
001 1CYC Fully charged b8. 14 Y
. ICYCHE Al "
002 1CYC Fully charged 7.1 Y
LOYC e foil e
003 1OYC Fully chavged 86. 3 O
LCYCuEA Al c
004 HOYC Fally charged 55. 1 0
- LCYCHEA: Al e .
005 1CYC Fully eharged 55. 5 Y
PRCYCUE A AW _—
006 26CYC Fully charged 7.3 O
26CYCTE AT FEHL =
007 25CYC Fully charged 55.3 O
2GCYCHE A ALHY e g
008 25CY( Fully eharvged 56, 6 0
DECYOSEA A £
009 25CYC Fuily charged 56. 1 O
25CYCHE A mp o _
010 25CYC Fuliy charged 2. 2 O
Ve This space intentionally left
PR hlank

Box: D-FAR RREL F-Ae K 0-Rfifik. AALk, il
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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AT 6 R B AR Bk
No. Name of Test ltems Crush
*%gggg]% ##‘uﬂu"{kfé} *‘f‘gﬂif{iﬁﬁ%fﬁﬁ _}j\;%%%‘
Sample No. Sampile Status Mas. Extern;%i’emperulurc Other Event
ol LCHC 50 Comtit 20.3. 0
Ty
012 1€ Y;(_S \5()";(?:1:):1.:&li ty 20.3 O
oLt 1{2&5:‘[:3((')-1?(2 1‘;;:‘1 ty 20.1 0
015 L 30 Copits 20.1 0
016 z)(i)((\'a(o : {:iﬁizl ty 20.1 0
017 za(zso{ﬁrfuj (}J::l ry 20.4 0
v i
018 25(5“&??&]"’;??:;;;:Ai ty 20.3 0
019 2;,(2\1(5‘15{{}: {iiﬁf. ty 20.3 0
020 FACYC 0% bt 90, 3 o

25CYC 50% Capacify

AR 23

This space intentionally feft

blank

&t D-RRAR PRk O-AMdR. RASK,
Nole; D-Disassembly F-Fire O-No Disassembly & No Fire.
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B% ; BRAR A |
Noe. Name of Test Items Gvercharge
M5 HakE A %
Sample No, Sample Status Other Event
YO, feil
021 YE Tully charged 0
e 1CYCSEA s fele
022 HOYC Fully eharged 0
o LCYCSE A A
023 Y Fully charged O
1CYCHE i fo b ‘
024 1CYC Fully charged 0
] ZECYCHE A Ao s
025 256YC Fuliy chged 0
2ROYCHE i foHt
026 250YC fuily charged 0
2RCYCHE A firke
027 250YC Fuily charged 0
028 IRCYCHE A 0

250YC Fulbly charged

LR 2 This space intentionally left blank

Hiks DR PR O-FRMRR, LATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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% . BWAR £ | sdlon
No. Name of Test Items Forced discharge
Ao HHRAE HAR L
Sample No. Sample Status Other Fvent
029 10YC ];u\l{;)f f;iiﬁ:ll{in-gf-d 0
030 1eYe ]&?rl(;ﬁ;ijﬁ:ﬁ]rgmi 0
031 16YC ll(trl{i))L j;ih;i':[&sx'ge d 0
032 1YC ll[l?](;; -?Fijifhﬁm‘gwl 0
033 1CYC li(lzl[lJ\L ?Fiﬁh%n'gml 0
034 10YC ];131(1]; ‘:‘1\1131 l% i‘ﬂ‘g(ﬂrl 0
035 oye 11; frijjz‘ith{ja'at'ged 0
036 Love IFLu\l[lij }fn}ii l‘in'gmi 0
037 iCHTﬁanﬁﬁSﬁuﬁmi ¢
038 1OYC ]lfs;‘lclj\L f;:i] I{in'god O
039 QNNgigxﬁgﬁ?iﬁirmnl 0
040 25(‘\’(1'2 }tn\lclj} ?Fijfnﬁn'gml O
041 zmﬂgigﬁﬁfﬁ?ﬁxirmnl 0
PSPy
042 250 ful Iy Si'ijﬁr‘lginggd 0
043 zatsfhl{l?;(z;\b ?;{ffclfi. rged 0
0dd 25CY C2 3l'(uY§( 51; ?;:ﬁ}rl}i rged 0
045 25C\’L‘2ipuylclifz%i%jiﬂrged 0
046 - ?Jﬂ??i\lnﬁilged 0
047 25CYC2‘;;§:’1CI£;_'E?izi{cilall'gcd 0
048 2SCY(,‘ZSEEI‘.:,ICI%ilitiﬁti:?in‘gud 0

& D-fRAR FROK 0-RFHIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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